

ANALYTICAL INDUSTRIAL RESEARCH LABORATORIES, INC.
1550 37TH STREET, NE
CLEVELAND, TENNESSEE 37312
(423) 476-7766

Tennessee Certification #02034
Georgia / Louisiana Certification #04006
Alabama Certification #40780
Kentucky Certification #90040
Accreditation: NELAP / LELAP #A185697

Lab #218503 & #219406 - Attachment

Results

The Sisal wallcovering sample (woven fiber matrix) was tested for lead and formaldehyde as per two separate procedures. For the quantification of formaldehyde, the sample was placed in a sealed test chamber for 24 hours with an air change rate of 0.5 +/- 0.05 per hour (Method D5116 M). At the end of the test period, the chamber atmosphere was quantified for aldehydes as per formaldehyde using a Thermo Scientific Genesys 10 UV instrument with a chromotropic acid colorimetric procedure. The sample quantified as <0.016 PPM. See attachment for more details of testing. For the determination of lead, the sample was acid digested and analyzed by ICP (Method 6010). The sample quantified as <1.5 PPM.

Analytical testing on the Sisal wallcovering sample for lead and formaldehyde off-gassing was negative or "None Detected" for both analytes.

ANALYTICAL INDUSTRIAL RESEARCH LABORATORIES, INC.

1550 37TH STREET, NE
CLEVELAND, TENNESSEE 37312
(423) 476 - 7766 Fax: (423) 476-7714

North Carolina Certification# 340
Tennessee Certification# 02034
LELAP #AI85697

Lab Report 218503

7615
Fibreworks, Inc.
Attention: Sean Voyles
2417 Data Drive
Louisville, KY 40299

Date Received 3/13/2009
Date Sampled 3/12/2009
Date Requested 3/23/2009
Rush Status Normal
Phone (502) 271-5924
Extension
 Fax (502) 271-5954
PO#

Sample Information

Sisal Wallcovering

<i>Lab Report</i>	<i>218503</i>	<i>Result</i>	<i>MDL</i>	<i>MCL</i>	<i>Method</i>	<i>Date</i>	<i>Time</i>	<i>Analyst</i>
Non Detect	Lead (Pb)	*ND	NA		6010	4/2/2009	14:05	IFH

QA/QC Procedures required by the Method(s) were followed unless otherwise noted. Performance and acceptance standards for required QA/QC procedures were achieved unless otherwise noted. No significant modifications have been made to the Method(s). I attest that, based upon my inquiry of those individuals immediately responsible for reviewing the information, the material contained in this report is, to the best of my knowledge and belief, accurate and complete.

These results relate only to the items tested. This report shall not be reproduced except in full and with permission of this laboratory. The laboratory retains sole ownership of data until full reimbursement has been made.

Report approved by:

ANALYTICAL INDUSTRIAL RESEARCH LABORATORIES, INC.

1550 37TH STREET, NE
CLEVELAND, TENNESSEE 37312
(423) 476 - 7766 Fax: (423) 476-7714

North Carolina Certification# 340
Tennessee Certification# 02034
LELAP #AI85697

Lab Report 219406

7615

Fibreworks, Inc.

Attention: Sean Voyles

2417 Data Drive

Louisville, KY 40299

Date Received 3/13/2009

Date Sampled 3/12/2009

Date Requested 4/17/2009

Rush Status ASAP

Phone (502) 271-5924

Extension

Fax (502) 271-5954

PO#

Sample Information

Sisal Wallcovering

Lab Report	219406	Result	MDL	MCL	Method	Date	Time	Analyst
*Non Detected	Formaldehyde	*ND	NA		D5116 Mod	4/21/2009	11:15	QAG

QA/QC Procedures required by the Method(s) were followed unless otherwise noted. Performance and acceptance standards for required QA/QC procedures were achieved unless otherwise noted. No significant modifications have been made to the Method(s). I attest that, based upon my inquiry of those individuals immediately responsible for reviewing the information, the material contained in this report is, to the best of my knowledge and belief, accurate and complete.

These results relate only to the items tested. This report shall not be reproduced except in full and with permission of this laboratory. The laboratory retains sole ownership of data until full reimbursement has been made.

Report approved by: _____